

September 5, 2019

CERTIFICATE OF CONFORMANCE

A representative sample of Herculite 80 (Lot 51999H) was tested in accordance with the ASTM D6413 Standard Test Method for Flame Resistance of Textiles (Vertical Test). The sample tested meets the minimum requirements (lot average) of 5 seconds or less after flame, and 4.5” or less char length as tested and reported during in process testing on unconditioned fabric – 08/19/2019.

Stephanie Lynch

S. Lynch

Quality Analyst